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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

Section 1. Summary of Test Results

General

All measurements aretraceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 22, Subpart H.

& New Submission & Production Unit

D Class |1 Permissive Change D Pre-Production Unit

A[M][P| Equipment Code

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See* Summary of Test Data’.

NVIAD

NVLAP LAB CODE: 100351-0

TESTED BY: DATE:
Wayne Clarke, Wireless Technologist

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which athird party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties.
Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this

report.

Thisreport applies only to the items tested.
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Nemko Canada Inc.

FCC ID: OIWCBDATDMABIWG0

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

Summary Of Test Data

Name Of Test Para. No. Result
RF Power Output 22.913(Q) Complies
Occupied Bandwidth 22.917 Complies
Spurious Emissions at Antenna Terminals 22.917 Complies
Field Strength of Spurious Emissions 22.917 Complies
Frequency Stability 22.355 N/A
Footnotes For N/A’s: This equipment does not have any frequency generating
circuits.
Test Conditions:
I ndoor Temperature: 21 °C

Humidity:  30%

Outdoor Temperature: 18 °C
Humidity: 70 %
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Nemko Canada Inc.

FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABIWG0

Section 2.

Manufacturer:

Model No.:

Serial No.:

Date Received In Laboratory:

Nemko I dentification No.:

Supply Voltage Input:
Freguency Range:

Freguency Range:

Type of Modulation and Designator:

Output Impedance:
Gain:

RF Output (Rated):

General Equipment Specification

Elisra Electronic Systems

MW-CBDA-TDMA-B-1IW60-A

0104D001

May 23, 2001

Item #1

120 VAC

Uplink:835 — 849MHz

Downlink:
AMPS:
CDMA:
TDMA:
50w
60dB

+24dBm

880 —894MHz

F1D
DXW
FOW
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

Section 3. RF Power Output

Para. No.: 2.985

Test Performed By: Wayne Clarke Date of Test: May 24, 2001 |

Minimum Standard: Para. No. 22.913(a).
Test Results: Complies.
Measured Power: Uplink:+24dBm

Downlink: +24dBm

M easurement Data: See attached graphs.
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FCC PART 22
PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

Nemko Canada Inc.

HTTEMN Z8dBE

FL 25. BcBm 184 E~
T \,\ UPLINK,
! . PASSBAND GAIN
/| ! 9.6 dBm INPUT
/ ‘\ 24 dBm OUTPUT

MJ
CEYTER 248.58MH=z SPAY S5@. BEAMH=z
FEd 308kH=z UBA 30B8kH=z SAP 58, Bms
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FCC PART 22
PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

Nemko Canada Inc.

HTTEM Z@dB

FL 25. BcEBm 184 E~
/’ i DO RN
; 3 PASSBAMD GAIN
) \ 39.2 dBm INPUT
/ \ 24 dBm OUTPUT

CEYTER 8287 . AEMHz SPAY BB . BEMH=z
FEA 28BkHz LUBA 20BkH=z SAF 568 Bms
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

Section 4. Occupied Bandwidth

Para. No.: 2.917(c)

Test Performed By: Wayne Clarke Date of Test: May 24, 2001 |
Minimum Standard: 22.917
Test Results: Complies. There was no degradation in the output signal.
Test Data: See attached graph(s).
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FCC PART 22

Nemko Canada Inc.
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

ATTEM 18dE
FEL BdBm 18d B~
AMPE INPUT SIGMAL
8 kHz DEVEATION
2.5 kHz MODULATION

AL R

! AL
Fﬂ@ﬂrj W Fa
CEMTER 287 . BhEREMH=z SPAM 5B@. BBk H=z
¥FEI ZBEH=z LBl ZEEH=z ShP 1. 4B8=zec
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

HTTEMN Z8dBE
FEL 25. BcBm 1Bd Er

n ’l Il]| ﬂ ll ﬂ n CUTPUT FROM BDA,
HHYARN
TR
(Yl
| T

- —t—

= oI
v BRI

I
|

SV, n
i i
MM{V “M
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Nemko Canada Inc. FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABIWG0

HTTEM LBAdE

T L
NN el
ATVATR TR
IEEERER

|
A W ¥ V J\w

CENTER S48. BBEEEMH=z SPAY 568. BBk H=z
REAd 208H=z VB 2BHAH=z SAP 1. <Bs=sec
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

HTTEM ZB8dB
FEL Z25. BcBm 168d E~

AR T A
MUY
SR
iy HIM R
NI A AT
ALY I
HHH‘{ "WH
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

HTTEM LAdE
FL 18. BcBm 18d E~

TORA,
IMPLUT TO BDA
LIFLIM

e ey

i

CEYTER 242, BBABAMH= SPAY 186 . BkH=z
¥REBA 2BEH=z LUEA 3H08H=z SAF 2. 8Bsec
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Nemko Canada Inc.

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

HTTEM LBdB
FL 18. BcBm

1AdE~

iy

CENTER 84Z. A8AAMH=

¥REA 30EAH=z

WEA ZE8H=z

S5PAY 1868 . Bk Hz
SAF 2. 8@=zec

TOMA,
CUTPUT FROM BDA
LIPLIR
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Nemko Canada Inc.

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

HTTEMN LAdE
FEL 18. BcBm

1Ad E~

CEMTER 8242 BEAMH=z

¥FB4A 3B8kHz

UEA 38kH=z

sPAY 5. BEEMH=
SAF 58. Bms

COMA,
INPLIT TO BDA
LIPLIM
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Nemko Canada Inc.

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

HTTEM LBAdBE
FL 18. BcBm

1AdE~

CENTER 842 BABMH=

¥REBA 3Bk Hz

VBA 2Bk Hz

SPAY 5. BEEMH=z
SAP 58. Bms

COMA,
CUTPUT FROM BDA
LIFLIMI
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Nemko Canada Inc.

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

HTTEM 18dBE
FL B@dBm

1Ad E~

e

i

L

s

CEYMTER 887. BEBBEAMHz

¥FBA 3EEH=z

LUE. Z@8BH=z

SPAY 1868 . BkH=z
SAF 2. 8H=ec

TORA,
IMPLIT TO BDA
DR LI S
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

HTTEMN LBdEB

FEL 18. Bc Bm 1BdE~
TOMA
T OUTPUT FROM BDA
i DOVNLINK

-

— e, |
L —r=—T

R MM

l .

1
CEMTER 287, B88EMH=z SFAY 1868 . 8kHz
¥FB4d 2BEEH=z LUE. 28EH=z SAP 2. BBs=sec
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Nemko Canada Inc.

FCC PART 22

PROJECT NO.: 1W03849
EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier
FCC ID: OIWCBDATDMABIWG0

HTTEM LBAdB

RFL —-18.8dEn 1Ad E~
ﬂ_ww%
/ \

CENTER 887. BABMH=z

REA 2@k H=z

VB 26k H=z

SPAY 5. BEEMH=z
S4P 5@, Bms

COMA,
DO LM
NPUT TO BDA
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Nemko Canada Inc. FCC PART 22
PROJECT NO.: 1W03849

EQUIPMENT: MW-CBDA-TDMA-B-1W60-A Bi-Directional Amplifier

FCC ID: OIWCBDATDMABI1W60

HTTEM LBdE
FL 18. BcBm 168d E~

COMA,

W‘W"\ DO LI
r’r BOA QUTFUT

P T
CENTER 2827 ABAMH=z SPAY 5. @EEMHz
REA 2@k Hz UB. 3@k Hz SAP 5@ Bms

Page 21 of 49



